

Test Certificate n°

15CN0038

-“FABRIC Artex - 210”.

According the information supplied by the customer:

Reference: Artex – 210

Composition: 95% Meta-Aramid, 3% Para-Aramid,
2% Anti-static (Twill 2/1 FR) // Weight: 210 gsm

Code: N IIIA-210 // Colour: Dark Navy

Part number: FD-NJ02-E

Shanghai XM Group LTD
Room 2403,88 Guangxin Road,
CN-200063 Shanghai

UNE-EN 469:2006 / A1:2007 Protective clothing for firefighters. Performance requirements for protective clothing for firefighters.

TEST	RESULTS	REQUISITES	REPORT No. & NOTIFIED BODY
Clause 6.4 Tensile strength resistance principal fabric, after 5 washing cycles to 60°C and after radiant heat exposition	Warp: 1100 N Weft: 1100 N	≥ 450 N	2015CN0038 AITEX
Clause 6.5 Heat resistance	Pass	No melt, no drip, no ignite No shrink by more than 5 %	2015CN0038 AITEX
Clause 6.6 Tensile strength resistance ORIGINAL	Warp: 1100 N Weft: 1100 N	≥ 450 N	2015CN0038 AITEX
Clause 6.7 Tear resistance ORIGINAL	Warp: 61 N Weft: 53 N	≥ 25 N	2015CN0038 AITEX
Clause 6.8 Surface wetting, after 5 washing cycles to 60°C	ISO 5	≥ ISO 4	2015CN0038 AITEX
Clause 6.9 Dimensional stability after 5 washing cycles to 60°C.	Warp: -0,5% Weft: -0,5%	≤ ±3%	2015CN0038 AITEX

The test results above indicated, are shown in the testing report/s:

2015CN0038

Issued by AITEX

This document is of application for the tested sample, according to the tests that have been done in the previously mentioned dates in the reports above shown.

This does not imply any monitoring or control activity on this product done by AITEX.



Signed by: Raquel Muñoz González
Manager Innovation Area
24/03/2015

